
Order your Spare Parts here -> http://www.lichtboxx.com/index.php/cPath/158/language/en   

www.lightspares.com I ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 

 

 

Complete Spare Parts List of  

Robert Juliat CIN´K 312-326 
   

300P070025 Complete housing (without lamp compartment) / Corps complet (sans boitier inférieur). 

350P010002 Housing / Corps. 

DJ40867902 Plate reinforcement / Contre plaque renfort. 

DE40487300 Sticker / Etiquette orientation fourche. 

DJ30482001 Female cone / Cône femelle. 

VI05010043 Screw / Vis (M5). 

DU40477700 Lock bearing / Canon court blocage de fourche. 

VI10030005 Washer / Rondelle (Ø10). 

VI10030003 Washer / Rondelle plate (Ø10). 

PO00000025 Fast locking handle / Poignée débrayable (M10). 

VI04010006 Screw / Vis (M4). 

DJ40888801 Cassette cover / Cache ventil porte chassis. 

VI04020001 Nut / Ecrou (H M4). 

DU30222021 Spacer / Colonnette. 

VI04030011 Washer / Rondelle plate (Ø4). 

VI04010055 Screw / Vis (M4). 

VI10010013 Screw / Vis (M10). 

DJ40517104 Yoke bearing / Canon pour lyre. 

VI10010019 Screw / Screw / Vis tête bombée collet carré (M10). 

VI10020002 Nut / Ecrou (M10). 

DU40064000 Plug / Bouchon (M10). 

VI05030010 Contact washer / Rondelle contact à picot (Ø5). 

VI05010030 Screw / Vis (M5). 



300P070021 Accessory cassette / Porte accessoire. 

300P070015 Accessory cassette compartment / Corps porte accessoire. 

FPAGR00011 Safety grid / Grille de protection. 

DJ20838802 Lens disk / Rondelle maintien lentille. 

DJ40869202 Hook / Crochet 

AFG0000002 Safety lock / Grenouillère. 

OP25030001 Lens / Lentille. 

VI03240007 Rivet. rivet  

VI04040005 Rivet. rivet  

VI03020009 Nut / Ecrou (M3). 

DU30221964 Spacer / Entreroise lisse. 

VI04020001 Nut / Ecrou (M4). 

FPAPF00011 Metal filter holder / Porte filtre métal. 

DJ40895501 Lens ring / Virole de support lentille. 

VI04011001 Tapping screw / Vis à tôle. 

300P070023 Yoke / Fourche. 

DJ30414911 Straight yoke / Fourche droite. 

DU30482100 Male cone / Cône mâle. 

DJ40434101 Index sticker / Index de fourche. 

DE40506300 Sticker / Etiquette. 

VI06030003 Washer / Rondelle plate (Ø6). 

VI06010012 Screw / Vis (M6). 

300P070017 Complete lamp compartment / Boitier inférieur complet. 

300P070008 Lamp compartment housing / Boitier inférieur. 

DJ30844900 Deflector / Déflecteur de doublage. 

DJ40847700 Pointer / Index. 

DJ40870401 Washer / Rondelle calage douille. 

DJ40540800 Insolated plate / Isolant sous douille (G22). 

SOG2200002 Socket / Douille (G22 BW Ref. 833). 

DJ40870201 Protection plate / Plaque de protection amorceur. 



DJ40870301 Bracket / Equerre support amorceur. 

ME15100019 Cold strike ingniter / Amorceur a froid. 

DU30778100 Handle base / Corps moulée. 

DU30778200 Handle cover / Capot moulé. 

ME06200603 Terminal / Domino porcelaine (3 plots 6mm2). 

VI04020001 Nut / Ecrou (H M4 ). 

VI04030010 Contact washer / Rondelle contact à picot (Ø4). 

VI03240007 Rivet.  

VI08010032 Screw / Vis (M8). 

VI04010038 Screw / Vis (M4). 

VI04030001 Washer / Rondelle plate (Ø4). 

DU30222058 Spacer / Colonnette. 

DU30222130 Spacer / Colonnette. 

VI04010006 Screw / Vis (M4). 

VI03020009 Nut / Ecrou (M3). 

DE30776702 Sticker / Etiquette précaution de lampe. 

DE30892003 Sticker / Etiquette repère d'angle. 

DJ20844050 Mirror holder / Support miroir. 

MI00000010 Mirror / Miroir. 

DJ40837701 Socket holder / Support douille. 

DU40454403 Holder guide / Fourreau guidage. 

DU40454400 Holder guide / Fourreau guidage. 

DJ20844651 Mobile support / Berceau. 

DJ30844400 Focusing rod / Vis de réglage. 

DJ40844300 Guiding rod / Tige de guidage. 

DJ40844700 Rod bracket / Fourchette blocage vis. 

DU40754800 Ring bearing / Palier PTFE fendu. 

BO10000008 Knob / Bouton moleté. 

DU40247302 Axle / Axe. 

DU30221920 Spacer / Entreroise lisse. 



VI04010012 Screw / Vis (M4). 

VI05010004 Screw / Vis (M5). 

VI14050001 Cir clips. 

VI04020011 Nut / Ecrou à tôle simple filetage (M4). 

1200A01000 Complete P.S.U. / Ensemble alimentation - version 230/245V 50Hz & 208V 60Hz. 

1200A03000 Complete P.S.U. / Ensemble alimentation - version 100/110/120V 60Hz. 

ME12020105 Mains, checklight / Témoin de présence secteur. 

ME01016303 2 pole, 16A automatic breaker / Disjoncteur bipolaire 16A (Version 208V/230V/245V). 

ME01025304 2 pole, 25A automatic breaker / Disjoncteur bipolaire 25A (Version 110V) 

ME01010304 2 pole, 10A automatic breaker / Disjoncteur bipolaire 10A (Version208V/230V/245V). 

ME01001102 1 pole, 1A automatic breaker / Disjoncteur unipolaire 1A (Version 110V). 

COU0004206 Female P17 connector / Embase femelle P17 (16A). 

COU0003250 Power socket / Embase secteur - IEC C13 - 10A (AUX). 

ME07160102 Cable gland + nut / Serre câble + écrou. 

ME07160202 Plastic nut / Ecrou plastique. 

7 700A0100 01 3G x 1,5mm2, 3m mains cable + plug (10/16A + T) / Cordon secteur 3G 1,5mm2, 3m + fiche 

1200A03004 1,5m UL/CSA AWG12 mains cable without plug / Cordon secteur 1,5m UL/CSA AWG12, sans prise (Version 110V). 

ME04300030 Switch / Inverseur (Version 208V/230V/245V). 

DJ40618200 Locking plate / Plaque de verrouillage. 

VI04010005 Screw / Vis (M4). 

DJ20516504 Rating plate / Identification de l'alimentation. 

CE01100K01 Resistor / Résistance. 

ME05021034 3 Voltage/Frequency choke / Self 1200W à 3 voltages d'entrée : 230/245V - 50Hz & 208V - 60Hz. 

CE0380U001 Capacitor / Condensateur. 

ME05011023 110V 60Hz - 208V 60Hz. transformer / Autotransformateur 110V 60Hz - 208V 60Hz. 

300P070025 Complete housing (without lamp compartment) / Corps complet (sans boitier inférieur). 

350P010002 Housing / Corps. 

DJ40867902 Plate reinforcement / Contre plaque renfort. 

DE40487300 Sticker / Etiquette orientation fourche. 

DJ30482001 Female cone / Cône femelle. 



VI05010043 Screw / Vis (M5). 

DU40477700 Lock bearing / Canon court blocage de fourche. 

VI10030005 Washer / Rondelle ("Belleville" Ø10). 

VI10030003 Washer / Rondelle plate (Ø10). 

PO00000025 Fast locking handle / Poignée débrayable (M10). 

VI04010006 Screw / Vis (M4). 

DJ40888801 Cassette cover / Cache ventilation de porte accessoire. 

VI04020001 Nut / Ecrou (M4). 

DU30222021 Spacer / Colonnette. 

VI04030011 Washer / Rondelle plate (Ø4). 

VI04010055 Screw / Vis (M4). 

VI10010013 Screw / Vis (M10). 

DJ40517104 Yoke bearing / Canon pour lyre. 

VI10010019 Screw / Screw / Vis tête bombée collet carré (M10). 

VI10020002 Nut / Ecrou (M10). 

DU40064000 Plug / Bouchon (M10). 

VI05030010 Contact washer / Rondelle contact à picot (Ø5). 

VI05010004 Screw / Vis (M5). 

300P070021 Accessory cassette / Porte accessoire. 

300P070015 Accessory cassette compartment / corps porte accessoire. 

FPAGR00011 Safety grid / Grille de protection. 

DJ20838802 Lens disk / Rondelle maintien lentille. 

DJ40869202 Hook / Crochet. 

AFG0000002 Safety lock / Grenouillère. 

OP25030001 Lens / Lentille (Fresnel Ø250). 

VI03240007 Rivet. rivet  

VI04040005 Rivet. rivet  

VI03020009 Nut / Ecrou (M3). 

DU30221964 Spacer / Entretoise lisse. 

VI04020001 Nut / Ecrou (M4). 



FPAPF00011 Metal filter holder / Porte filtre métal. 

DJ40895501 Lens ring / Virole de support lentille. 

VI04011001 Tapping screw / Vis à tôle. 

300P070023 Prepared yoke / Fourche préparée. 

DJ30414911 Straight yoke / Fourche droite. 

DU30482100 Male cone / Cône mâle. 

DJ40434101 Index / Index de fourche. 

DE40506300 Sticker / Etiquette. 

VI06030003 Washer / Rondelle plate (Ø6). 

VI06010012 Screw / Vis (M6). 

DJ30944800 - Lamp compartment / Boitier inférieur 

DJ40945100 - Insulation plate / Plaque de cloisonnement 

DJ30845800 - Focusing rod / Vis de réglage 

DJ40845900 - Guiding rod / Tige de guidage 

DU40247302 - Axle / Axe 

DJ40945200 Index index     

MI00000013 - Mirror / Miroir 

DU30221920 - Spacer / Entretoise lisse 

PD32600003 - Gel cooling kit / Kit de ventilation gélatine 

BO10000008 - Focusing knob / Bouton moleté 

ME15100003 - Igniter / Amorçeur 

ME07250101 - Cable gland / Presse-étoupe 

ME07250201 - Nut / Ecrou 

SOG3800003 - Socket / Douille (G38) 

PO00000020 - Handle / Poignée 

VI03020009 - Nut / Ecrou (M3) 

326P000001 - Fan / Ventilateur 

VI04020001 - Nut / Ecrou (M4) 

VI04010029 - Screw / Vis (M4) 

ME02071001 Thermo switch thermo switch 



VI03240007 Rivet rivet  

COU0003250 - Female socket / Embase Femelle 

VI08010022 - Screw / Vis (M8) 

PD32600002 - Set of lamp wires / Jeu de câbles lampe 

326P000002 - Cable / Cordon 

 

 

Order your Spare Parts here -> http://www.lichtboxx.com/index.php/cPath/158/language/en   

www.lightspares.com I ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria 

 


